

Hepatitis C Therapy Enrollment

www.carepointrx.com

Fax: 855-237-9113 | Toll Free: 855-237-9112

E-Prescribe: NCPDP 1487330 | NPI 1598013864

PATIENT	PLEASE INCLUDE	FACE SHEET & ALL CLINICAL N	IOTES	
Name	DOB		Phone	
Address		City, State	Ziŗ)
MEDICAL ASSESSME	NT			
DATE:	Height & Weight:	Allergies:		
Date: Date: Sienotype: 10 10 10 10 10 10 10 10 10 10 10 10 10 1		core: F0 F1 F2 F3 F4 ymorphism: Yes No	Co-infection: □ None □ HIV □ HBV Cirrhosis: □ None □ Comp'd □ Decomp'd	
DDESCRIPTION				Outstand De Sil
PRESCRIPTION	00m = /400 m = to black	Tale 4 askles by weather	illa saida a a saida a	Quantity/Refil
Harvoni® (ledipasvir/sofosbuvir) Sovaldi® (sofosbuvir)	90mg/400mg tablets 400mg tablets	☐ Take 1 tablet by mouth once daily, with or without food ☐ Take 1 tablet by mouth once daily, with or without food		4 weeks /
Daklinza® (daclatasvir)	□ 30mg □ 60mg tablets	□ Take 1 tablet by mouth once daily, with or without food		4 weeks /
Olysio® (simeprevir)	150mg capsules	☐ Take 1 capsule by mouth once daily, with food		4 weeks /
Pegasys® (peginterferon alfa-2a)	□ 135mcg/0.5ml Proclick □ 180mcg/0.5ml Proclick □ 180mcg/0.5ml PFS □ 180mcg/ml vial	Inject: 135mcg 180mcg mg subcutaneously once weekly		4 weeks /
Technivie® (ombitasvir/paritaprevir/ritonavir)	12.5mg / 75mg / 50mg tabs	☐ Take 2 tablets by mouth every morning with food		4 weeks /
Viekira Pak [®] (ombitasvir/paritaprevir/ritonavir packaged with dasabuvir)	12.5mg/75mg/50mg/250mg tabs	☐ Take 2 ombi/pari/rit tablets (pink) and 1 dasabuvir tablet (beige) every morning and one dasabuvir tablet (beige only) every evening with food		4 weeks /
Zepatier® (elbasvir/grazoprevir)	50mg / 100mg tablets	☐ Take 1 tablet by mouth once da	ily, with or without food	4 weeks /
Choose: RibaSphere®	200mg capsules	□ Take mg P.O. every AM	and mg every PM	4 weeks /
☐ RibaPak® Choose: ☐ Moderiba®	□ 600mg/day □ 800mg/day □ 1000mg/day □ 1200mg/day	☐ Take 200mg P.O. every morning☐ Take 400mg P.O. every morning☐ Take 600mg P.O. every morning☐ Take 600mg P.O. every morning☐	and 400mg every evening and 400mg every evening	4 weeks /
OTHER:	D	SIG:		4 weeks /
☑ Dispense sufficient quantity	of all necessary supplies (syring	es, needles, alcohol wipes, etc.) fo	or proper medication adn	ninistration
PROVIDER	PLEASE INCLUDE FRO	NT AND BACK OF ALL INSURA	NCE CARDS	
Prescriber Name		Phone	Fax	
)		
Prescriber Signature	NPI or DE	·∆ In_Ottic	e i antact Person	